GROUP

PRE PACKAGED UNITS ONLY

68
84

‘I
x|

S
&

66

28

38

58

= B
= 2
m &
m O
QY Z
Sz 2
g 2
e

PAGE 1 OF 2

REVISION: E
DATE: 9/18/07



EXPLODED VIEW: ENCLOSURE
DRAWING #: 0G5050

APPLICABLE TO:

GROUP

ITEM PART # QTY. DESCRIPTION ITEM PART # QTY. DESCRIPTION
1 0F9653 1 PAD, 24 X 48” WITH MOUNTING HOLES
2 045771 4 NUT HEX M8-1.25 48 0G5451 1 PANEL, ENGINE DIVIDER (7KW)
3 022129 4 WASHER LOCK 5/16 0F7886 1 PANEL, ENGINE DIVIDER (10KW)
022129 5 WASHER LOCK 5/16 (TKW) 0F7885 1 PANEL, ENGINE DIVIDER
4 022145 8 WASHER FLAT 5/16 49 023484H 1 BUSHING SNAP SB-1500-18
5 043107 4 SCREW HHC M8-1.25 X 25 50 0D3058A 1 FOAM, FRONT INTAKE BAFFLE (TKW)
6 090388 15 SCREW TAPTITE M6-1.0 X 12 0E4245 1 FOAM, FRONT INTAKE BAFFLE
7 0D3700 24 NUT, LOCKING FLANGE M6-1.0 51 0D3058C 1 FOAM, BACK INTAKE BAFFLE (TKW)
0D3700* 14 NUT, LOCKING FLANGE M6-1.0 52 0D1605A 1 BAFFLE, INTAKE (7TKW)
022097* 10 WASHER LOCK M6-1/4 0F7798 1 BAFFLE, INTAKE
022473* 10 WASHER FLAT 1/4-M6 ZINC 53 0F8380 1 FOAM, TOP INTAKE BAFFLE
049813* 10 NUT HEX M6 X 1.0 54 0D3472 1 GROMMET OVAL 31.75 X 50.8
8 0D4662 14 SCREW HHTR 5/16-18 X 3/4" (TKW) 55 0C8285 1 BRACKET, BATTERY SUPPORT
0D4662 13 SCREW HHTR 5/16-18 X 3/4" 56 0D3167 1 GASKET, BATTERY SUPPORT BRACKET
9 0F8871 1 SCROLL, FAN (7KW, 10KW) 57 0E1330 1 GROMMET, 38.1 DIA. CROSS SLIT
0F8080 1 SCROLL, FAN 58 043116 3 SCREW HHC, M6-1.0 X 12 G8.8(7TKW)
10 0F8246 1 PANEL, ALTERNATOR DIVIDER (7KW) 043116 1 SCREW HHC M6-1.0 X 12 G8.8
0F8915 1 PANEL, ALTERNATOR DIVIDER (10KW) 59 086729 1 CONTACTOR, STARTER (7TKW)
0F6558 1 PANEL, ALTERNATOR DIVIDER 60 0F8039 1 MOUNTING CLIP
11 092120 4 NUT LOCK TRIC M6 X 1.0 61 022127 1 NUT HEX 1/4-20 (TKW)
12 0F7825 1 FOAM, MUFFLER BOX FRONT 62 0388040AJ0 1 CABLE, #6 RED BATTERY 38.5”
13 0F7824 1 FOAM, MUFFLER BOX END 63 0F8847 1 GASKET, FRONT DIVIDER
14 0F6549 1 ENCLOSURE, EXHAUST SIDE 0F8434 1 GASKET, FRONT DIVIDER (10KW)
15 0F7824A 1 FOAM, MUFFLER BOX END 64 0F9968 1 FUEL LINE, 1/2” OUTDOOR (NOT SHOWN)
16 0D1840 2 BRACKET, BOTTOM SUPPORT 65 0C2937 1 BRACKET, BATTERY HOLD DOWN (7KW)
17 047411 6 SCREW HHC M6-1.0 X 16 G8.8 (TKW) 66 049813 1 NUT HEX M6-1.0 G8
047411 8 SCREW HHC M6-1.0 X 16 G8.8 67 0A1658 1 LOCK WASHER SPECIAL 1/4
18 0F0710 12 RIVET POP 0.125” X 0.337” 68 0G0617 1 EXTERNAL CONNECTION BOX
19 0A2115 4 WASHER NYLON M6-1/4” 69 092079 1 SCREW TAPTITE M6-1.0 X 25 BP
20 0C6735 2 SUPPORT, ROOF FOLDING 70 055414 1 LUG SLDLSS #2-#8 X 17/64 CU
21 0D2979D 2 CLOTH HARDWARE 266.7mm X 387.4mm I 0F8234 1 ASSEMBLY, ENCLOSURE BASE (7KW)
22 0D7176 34 WASHER, SELF LOCKING O0F7711 1 ASSEMBLY, ENCLOSURE BASE
23 0F7827 2 FOAM, EXHAUST ENCLOSURE COVER 72 0F8257 1 FOAM, FRONT ENCLOSURE
24 0F6570 1 COVER, BACK EXHAUST ENCLOSURE 73 0C3906 2 SELF-ALIGN SCREW M6 HH
25 0F6571 1 COVER, FRONT EXHAUST ENCLOSURE 74 0F6555 1 ENCLOSURE, FRONT
26 0D2979B 1 CLOTH, HARDWARE 266.7mm X 146mm 75 0F8555 1 GASKET, DOOR SEAL
27 0D2979C 1 CLOTH, HARDWARE 543mm X 146mm 76 0D3037 1 LATCH, QUARTER TURN LOCKING
28 022097 4 WASHER LOCK M6-1/4 (TKW) 7 0D3037A 1 LATCH, QUARTER TURN NON-LOCKING
022097 3 WASHER LOCK M6-1/4 78 0F9143 2 PAWL, DOOR
29 022473 2 WASHER FLAT M6-1/4 79 0F8261 1 FOAM, BACK ENCLOSURE
30 0F7826 1 FOAM, MUFFLER BOX BACK 80 0F5440 1 HARNESS GENERATOR TO EXTERNAL
31 0F0165A 1 HINGE TYPE B WITH STUDS, SOCKET CONNECTION BOX (7KW)
32 0F6550 1 ENCLOSURE, SIDE & BACK (7KW ONLY) 0F9328 1 HARNESS GENERATOR TO EXTERNAL
0G5705 1 ENCLOSURE, SIDE & BACK CONNECTION BOX (10KW)
33 0F0164A 1 HINGE TYPE A WITH STUDS, SOCKET 0F5478 1 HARNESS GENERATOR TO EXTERNAL
34 0E1330A 1 GROMMET, 38.1 CROSS SLIT WITH HOLE CONNECTION BOX
35 021267A 2 PLUG PLASTIC 1.5 BLIND GROMMET 81 051713 2 WASHER FLAT M5
36 0E5968 11 GASKET, EXTRUDED TRIM 82 022152 5 WASHER LOCK #10
37 0F0165 1 HINGE TYPE B WITH STUDS, PIN 83 036937 2 SCREW PPHM#10-32 X 1
38 0F0164 1 HINGE TYPE A WITH STUDS, PIN 84 022158 5 NUT HEX #10-32
40 0A8475 1 L/WASH SPECIAL #10 85 0C8911 1 POWER BLOCK
41 0G0400 1 WIRE ASSEMBLY, GROUND 86 026850 1 WASHER SHAKEPROOF EXT 1/4 STEEL
42 0F6552 1 ENCLOSURE, ROOF 89 0G3540 1 WASHER FLAT .125ID X .3750D
43 0F9379 1 FOAM, ROOF ENCLOSURE 90 0G3539 1 RIVET POP .122 X 0.465 STEEL
44 0D1839 2 BRACKET, TOP SUPPORT 91 0G5900 1 COVER PLATE, RF MONITOR (10,13,16,18KW)
45 0F8210 1 REGULATOR ASSEMBLY (7KW) 92 0G5862 1 GASKET, RF COVER PLATE (10,13,16,18KW)
0F8209 1 REGULATOR ASSEMBLY (10KW) 93 0E6480 3 NUT HEX LOCK M4-0.7 NY INS (10,13,16,18KW)
0F9078 1 REGUALTOR ASSEMBLY 94 051787 3 SCREW HHC M4-0.7 X 16 C8.8 (10,13,16,18KW)
46 0F5458 4 SCREW PLASTITE HI-LOW #10 X 3/8 95 043180 6 WASHER FLAT M4 (10,13,16,18KW)
47 0F5438 1 HARNESS, ENGINE (7TKW) *ITEM 7 FOR MODELS WITH ALUMINUM
REVISION: E

DATE: 9/18/07

PAGE 2 OF 2



